INSTALLATION DIAGRAM
(M170 4*3m)

5-Assemble the Whole Frame

Hexagon pany u
p Beam Down Beam|
E‘,ﬁgfj] Zc]'ews @ Frame Frame

Left & Right
Beam Part

Snap the left & right beam
into the U slot of the post,
then fasten with Mé6*16
Hexagon pan head screw.

06

M170 4*3 LIST OF ALUMINIUM PROFILE and
COMPONENTS

¢ |Installation Step

1-Assemble Post Structure

Base Plate Post Base
@ Post @of Post @ Plate Cover

Phillips countersunk
head self-tapping
screw (ST4.2*30)

3
%
x4 x4 x20

E1 |UpBeamPpat | === | x| H2g foraCiork %@ X1
E2 | Down Beam Part === 3| X1|| H23| Sleeve @ X1
E4 | o & Roht — —| x2|| H24|Honk CronkBar [ | X1
E27| Up Beam Cover 1 | e | x1|| H1|HordCionk § — | x1
£28| Up Beam Cover 2 | === X1|| S1 |Expansion boit 1= | xq¢
E29| UpBeam Cover3| ____———|x2|| s5 ggggg?;fr}?gl%?gw = |14
E9 | Connection Rod || X1|| S7 E{%ﬂéasséﬁl'giggﬁlgk b X152}
E10| Gutler Clamp [m] X4|| 88| counterunk pead % X4
61 | Post AR = |x16
G4 zo;\'/eD'ecoroﬁon xéc‘igo(r’\}l ggzrvsrvlead @b X4
65 | Base Plofe of Post Sonnection Rod % X25
g7 |PostBase Plate t?gvac%rr'\?vehgﬁngv @; z//ZB X1
o |Gz
F 10| Stondard Louver

o1

6-Adjust and Fasten The Frame

Measure the diagonal and line between two posts,
ensure size correct, then fasten other two posts.

Install Measurement Data Sheet

istance|

Size P S C

4X3 3905 3005 4623.1

07

2. Use Phillips countersunk head
self-tapping screw (ST4.2*30)
fasten the base plate and post.

‘%

Assemble post, Base Plate cover,
Base plate to be Post structure

02

7-Install Gutter Clamp

Gutter Clamp

n,&9

Install the gutter clamp in
the gutter corner and seal
the inner side of gutter clomp
by silicone sealant.

1. Sleeve Base Plate Cover into Post

2. Fasten with two
Hexagon pan head
screw (M6*16)

2-Assemble Up Beam Frame

3-Assemble Down Beam Frame

4-Fasten The Post

Hexagon pan head
screws (M6*16)

x4

@ Up Beam Part

x1

—

x2

Post Assembly

Hexagon pan head
screws (M6*16 )

x4

@ Down Beam Part Post Assembly

—_—

x1 x2

8Install Hand Crank

1. Use Hexagon Countersunk Head

Screws (M6*25 ) fix hand crank
mechanical part to the outside
of the up beam———
//

1. Snap up beam into the U slot of post.

Assemble post 1,
post 2 and up beam
to be up beam frame

03

2. Let Hand Crank Connection
Part go through the hand crank
hole on the up beam.

Hand Crank Hand Crank
@ Mechanical Part @Sleeve @ Connection
Part

e e
x1 x1

Hexagon
counfersunk
head screw

(M6*15)

e

x1 x4

09

Hexagon pan head
screw (M6*16)

1. Snap down beam into the U sl

9-Install The Louver Blades

Insert Connect Hand Crank Louver@
into louver blade's plastic bdse

Connect Hand
Crank Louver

—

x1

Standard
Louver

—

x24

ot of post.

Assemble post 1,
post 2 and up beam
to be down beam
frame

04

Insert standard Iouver into

louver bladess plastic base

A
1234\
25

Distinct the louver blade
(Fo)Y

Standard
Louver

Connect Hand
Crank Louver

10

@ Expansion bolt Up Beam Frame Down Beam Frame

NN

e
x16

Fasten these two posts
with Expansion b

These two posts
don't fasten ot this step

05

10-Install Connecting Rod

Louver and hand
crank connection|
screw

x1 L=

Hexagon pan head - Sidiness Sfeel Rin

* Od8 Thickness1
screws (M6*16 ) Longin®
Mé Lock Nut M8 Nylon Washer

Use Pan head screws (M6*16),
washer, stainless steel rings, and
lock nuts to connect the hand crank
connections parts and Connect
Hand Crank Louver(put the washer
between the mounting base and

blade end cap)

Connection Rod

x1
Connection Rod
% Screw
x25

Hexagon pan
head screws
(M6*25 )

Stainess Steel Ring
Od10 Thickness1
length14

©

Install the connecting rod on the

M8 LockNut  M10 Nylon Washer | hand crank side of louver end cap
with ear, fasten with connection
“ rod screws.

11




11-Fasten theUp Beam Cover 1 & Up Beam Cover 2

12-Fix Up Beam Cover 3

13-Install the Post Decoration Cover

14- Hand Crank Rotation

Philios pan head
Up Beam Cover 1 Up Beam Cover 2 ?&lg-'g‘plpé\"\g screw

Up Beam Cover 3

/

x2

post D " Priis pan head
ration Cover self-fapping screw
ost Decoration Cover i iapok

x4 x16

Hank Crank Bar

—

x1

Cover the Up Beam Cover 1 & Up
Beam Cover 2, use Phillips pan head
self-tapping screw (ST4.2*16 ) fo
fasten the Louver Blades plastic base
and Up beam cover

Cover the Up Beam
Cover 3, knock tight
with rubber hammer

Each post decoration cover use
4 pcs of Phillips pan head screw
(ST4.2*16) to fasten on post

Open the louver with the
hand crank rotating clockwise,
and counterclockwise to close it

15




